DIAMO. Storm
PARTS CATALOG

First Edition January 2007

Copyright © 2007-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.



The information and diagrams included in this catalog are the exclusive property of LS MotorSports, LLC
and may not be reproduced in any media without the express written consent of LS MotorSports, LLC.

For more information contact:

LS MotorSports, LLC

10215 S Sam Houston Parkway W, Suite 100
Houston, TX 77071

281-277-6140

Information contained in this publication is subject to change without notice.

For the most up to date information please contact DIAMO USA or an Authorized Dealer

win. PIAMOUSA. com

Copyright © 2004-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.



CONTENTS
PAGE

TITLE

Documents

Cylinder Head

Cylinder

Crankcase

Crankcase Covers
Crankshaft and Piston
Starter Clutch
Crankshaft

Camshaft

Cam Chain and Adjuster
Oil Pump

Clutch

Transmission

Shift Linkage

Starter Motor

Magneto

Frame and Rear Suspension
Steering Stem

Front Suspension, Brake and Wheel
Rear Wheel and Brake
Footrest and Shift Arm
Rear Axle

Carburetor and Air Filter
Exhaust

Fuel Tank

Handle Bar

Electrical and Cables
Seat

Body



Fig. 00

Documents

Ref Code Part Number [Description

0-1 07-031-0001 Owners Manual
0-2 07-031-0002 |Parts Catalog CD
0-3 07-031-0003  [Service Manual




Fig. 01

Cylinder Head

Ref Code Part Number [Description

1-1 LX11111-38204 07-031-0101  |Cylinder Head Assy
1-5 LX09206-08001 07-031-0105 _ |Pin

1-6 LX11141-38201 07-031-0106  |Gasket, Cylinder Head
1-7 LX04211-13189 07-031-0107 _ |Pin

1-8 LX09519-10026 07-031-0108  |Nut

1-9 LX09159-10069 07-031-0109  |Nut

1-10 LX09160-10039 07-031-0110  |Washer

1-11 LX09168-10017 07-031-0111  |Washer

1-12 LX09428-00399 07-031-0112  |Spark Plug

1-13 LX11175-38202 07-031-0113 |Cover, Valve Inspection
1-14 LX09280-55003 07-031-0114  |Oring

1-15 LX01550-06257 07-031-0115  |Bolt

1-17 LX13110-38200 07-031-0117  |Intake Manifold

1-18 LX09280-40003 07-031-0118  |Oring

1-19 LX02112-36163 07-031-0119  |Bolt




Fig. 02

Cylinder

Ref Code Part Number [Description

2-1 LX11210-38204 07-031-0201  |Cylinder

2-2 LX09108-10030 07-031-0202  |Stud bolt

2-3 LX09108-06002 07-031-0203  |Stud bolt M6x25

2-4 LX08316-10067 07-031-0204  |Nut M6

2-5 LX11241-38301 07-031-0205 |Gasket, Cylinder Base
2-6 LX04211-13189 07-031-0206  |Pin ®13x18

2-7 LX01421-06308 07-031-0207  |Stud bolt M6x30




Fig. 03

Crankcase

Ref Code Part Number [Description

3-1 LX11300-38302 07-031-0301  |Crankcase Assy
3-2 LX04211-13189 07-031-0302  |Pin ®13x18

3-3 LX01547-06357 07-031-0303  |Bolt M6x35

3-4 LX01547-06457 07-031-0304  |Bolt M6x45

3-5 LX01547-06553 07-031-0305  |Bolt M6x55

3-6 LX01547-06603 07-031-0306  |Bolt M6x60

3-7 LX09280-10015 07-031-0307  |O-ring




Fig. 04

Crankcase Covers

Ref Code Part Number [Description

4-1 LX11341-38302 07-031-0401  |Cover, Clutch
4-2 LX11971-42010 07-031-0402 |Lens, Qil Level
4-3 LX11482-38311 07-031-0403  |Gasket Clutch Cover
4-4 LX04211-13189 07-031-0404  |Pin ®13x18

4-5 LX01547-06257 07-031-0405  |Bolt M6x25

4-6 LX01547-06357 07-031-0406  |Bolt M6x35

4-7 LX01547-06457 07-031-0407  |Bolt M6x45

4-8 LX09259-20007 07-031-0408 |Plug, Oil fill

4-9 LX09280-17003 07-031-0409  |O-ring

4-10 LX09247-14012 07-031-0410  |Plug, Oil Check
4-11 LX09168-14002 07-031-0411  |Gasket

4-12 LX011351-38300 07-031-0412  |Cover, Magneto
4-13 LX011483-37D00 07-031-0413  |Gasket

4-15 LX01547-06257 07-031-0415  |Bolt M6x25
4-16 LX01547-06357 07-031-0416  |Bolt M6x35
4-17 LX01547-06507 07-031-0417 _ |Bolt M6x50
4-18 LX01547-06607 07-031-0418  |Bolt M6x60
4-19 LX09247-12104 07-031-0419  |Plug, Top Dead Center
4-20 LX09168-12002 07-031-0420  |Gasket

4-21 LX09259-36011 07-031-0421  |Cap

4-22 LX09280-33004 07-031-0422  |O-ring

4-23 LX11361-38300 07-031-0423  |Chain cover
4-24 LX01547-05207 07-031-0424  |Bolt

4-25 LX01547-05257 07-031-0425  |Bolt

4-26 LX01547-05307 07-031-0426  |Bolt

4-27 LX01547-05457 07-031-0427  |Bolt




Fig. 05 Crankshaft & Piston

1

13

Ref Code Part Number [Description

5-1 LX12901-38311 07-031-0501  |Crankshaft assy

5-8 LX12661-38202 07-031-0508 |Drive,gear balancer
5-9 LX09209-12006 07-031-0509  [Pin

5-10 LX09262-30070 07-031-0510  |Bearing RH(30x72x19)
5-11 LX09262-35028 07-031-0511  [Bearing LH(35x80x21)
5-12 LX09282-14001 07-031-0512 | Oil seal RH(14x26x6)
5-13 LX12521-38300 07-031-0513  [Washer

5-14 LX12548-38200 07-031-0514  [Plate,RH

5-15 LX02122-05103 07-031-0515  [Screw

5-16 LX12731-38200 07-031-0516 | Sprocket drive

5-17 LX12749-32400 07-031-0517  |Key,sprocket

5-18 LX21111-38200 07-031-0518 |Primary drive gear
5-19 LX09140-20008 07-031-0519  [Nut

5-20 LX09164-20003 07-031-0520  [Washer

5-21 LX09421-07002 07-031-0521  |Key,gear

5-22 LX12111-38201 07-031-0522  [Piston

5-23 LX12141-49221 07-031-0523  |Ring set,piston assy
5-24 LX12151-15501 07-031-0524  [Pin

5-25 LX09381-18002 07-031-0525  [Circlip




Fig. 06

Starter Clutch

Ref Code Part Number [Description

6-1 LX12611-38300 07-031-0601 _|Gear,starter idle(NT:51x19)
6-2 LX09206-13007 07-031-0602 _ |Pin(13x40)

6-3 LX12600-38303 07-031-0603 _ |Clutch set starter

6-7 LX09100-08299 07-031-0607 _ |Bolt M8x20

6-9 LX09160-27005 07-031-0609  |Washer

6-10 LX09263-27004 07-031-0610  |Bearing(27x32x21.8)

6-11 LX09289-52002 07-031-0611 _ |Qil seal

6-12 LX12620-38301 07-031-0612  |Gear,clutch(NT:67)




Fig. 07

Crankshaft

Ref Code Part Number [Description

7-1 LX12651-38202 07-031-0701 _ |Crankshaft balancer
7-2 LX09262-25047 07-031-0702  |Bearing(25x62x17)
7-3 LX12663-38200 07-031-0703  |Washer Driven gear
7-4 LX12666-38200 07-031-0704  |Gear driven(NT:46)
7-5 LX12669-38200 07-031-0705  |Inner race driven gear
7-6 LX09181-25186 07-031-0706  |Washer

7-7 LX09202-04017 07-031-0707 _|Pin

7-8 LX08341-31049 07-031-0708  |Woodruff key

7-9 LX09440-09015 07-031-0709 _ |Spring

7-10 LX01500-12163 07-031-0710 _ |Bolt M12x16

7-11 LX09160-12034 07-031-0711  |Washer 12x40x2.5




Fig. 08

Camshaft

Ref Code Part Number [Description

8-1 LX12711-38202 07-031-0801 [Camshaft

8-2 LX12741-37400 07-031-0802  [Sprocket

8-3 LX04221-05109 07-031-0803  [Pin

8-4 LX12747-44000 07-031-0804  [Washer

8-5 LX09111-06027 07-031-0805 [Bolt

8-6 LX12840-38201 07-031-0806  [Arm valve rocker, intake
8-9 LX12850-38201 07-031-0809 |Arm valve rocker, exhaust
8-12 LX12861-38200 07-031-0812  [Shaft, Rocker Arm Intake
8-13 LX12871-38200 07-031-0813  |Shaft,Rocker Arm exhaust
8-14 LX09280-09005 07-031-0814  |O-ring 8.6x1.9

8-15 LX09164-12018 07-031-0815  [Washer

8-16 SA0630-HZ 07-031-0816  [Rocker Arm

8-17 104425-M200-00001 07-031-0817  [Nut

8-18 LX12911-38200 07-031-0818  |Valve, Intake

8-19 LX12912-38201 07-031-0819  |Valve, Exhaust

8-20 LX12921-38211 07-031-0820  [Spring, Valve

8-21 LX12931-49200 07-031-0821 |Seat, Valve Spring

8-22 LX12932-49200 07-031-0822  |Cotter, Valve

8-23 LX12933-38200 07-031-0823  |Seat, Valve Spring

8-24 LX09289-05006 07-031-0824 |QOil seal 5.5x11x8.2




Fig. 09 Cam Chain and Adjuster Ref Code Part Number  |Description
4 9-1 LX12760-13F00 07-031-0901 _ [Chain, Cam

9-2 LX12771-38200 07-031-0902 _ [Guide Cam Chain
9-3 LX12811-38200 07-031-0903 _ [Tensioner Rail,Cam Chain
9-4 LX12812-32400 07-031-0904 _ [Bolt
9-5 LX09168-08008 07-031-0905  [Washer(8.2x14x1)
9-6 LX12830-38201 07-031-0906 _ [Adjuster, Tensioner
9-7 LX12837-24A10 07-031-0907  [Gasket
9-9 LX07130-06257 07-031-0908  [Bolt M6x25




Fig. 10

QOil Pump

Ref Code Part Number [Description

10-1 LX16400-38200 07-031-1001  |Oil pump assy
10-2 LX16331-38200 07-031-1002  |Gear driven(NT:33)
10-3 LX09261-04009 07-031-1003  |Pin

10-4 LX09181-10158 07-031-1004  |Washer 10x18x0.5
10-5 LX08331-31109 07-031-1005  |Circlip

10-6 LX02112-06235 07-031-1006  |Screw

10-7 LX16520-37400 07-031-1007  |Strainer,Engine Oil
10-8 LX02112-75123 07-031-1008  |Screw

10-9 LX16523-38200 07-031-1009  |Cap,Strainer
10-10 LX09280-82001 07-031-1010  |O-ring(82x2.4)
10-11 LX01547-06203 07-031-1011  |Bolt M6x20
10-12 LX09247-14011 07-031-1012 | Qil Drain Bolt M14x12
10-13 LX09168-14002 07-031-1013  |Gasket
10-14 LX16510-38240 07-031-1014 _ |Filter,Engine Oil
10-15 LX09280-15007 07-031-1015  |O-ring
10-16 LX16512-38220 07-031-1016 _ |Cap,Qil Filter
10-17 LX09280-72001 07-031-1017  |O-ring(73.8x2.4)
10-18 LX09440-21006 07-031-1018  |Spring
10-19 LX09108-06128 07-031-1019  |Stud bolt
10-20 LX08313-10067 07-031-1020  |Nut M6x10x9.5




Fig. 11

Clutch

Ref Code Part Number [Description
A LX106000-13AB-00 07-031-110A _ |Primary Clutch

11-1-1 LX21441-37400 07-031-1101A _|Drive Disc 1
11-1-2 LX21442-37401 07-031-1101B__|Drive Disc 2
11-1-3 LX21451-37400 07-031-1101C _ |Drive Disc 3
11-1-4 LX08211-22363 07-031-1101D__ |Washer 22x36x2
11-1-5 LX09180-22024 07-031-1101E _ |Spacer
11-1-6 LX09140-22005 07-031-1101F _ [Nut
11-1-7 LX09167-22010 07-031-1101G_ |Lock Washer
11-1-8 LX08211-22363 07-031-1101H__|Washer(22x36x2)
11-1-9 LX23110-38201 07-031-11011 _ |Rod,Push
11-1-10 LX23109-38201 07-031-1101J _|Seat, Bearing
11-1-11 LX09263-15003 07-031-1101K__|Thrust Bearing
11-1-12 LX09160-15045 07-031-1101L__ [Washer

11-2 LX16321-38200 07-031-1102 _ |Drive Gear Oil Pump

11-3 LX09380-50001 07-031-1103 _|Circlip A

11-4 LX23122-38200 07-031-1104  |Cam Shaft

11-5 LX09160-14054 07-031-1105  |Washer

11-6 LX09285-12002 07-031-1106 | Qil Seal

11-7 106397-M200-00001 07-031-1107 __|Circlip,Qil Seal

11-8 LX23271-12D10 07-031-1108  |Arm Rocker

11-9 LX01500-06207 07-031-1109  |Bolt(M6x20)




Fig. 12

Transmission

Ref Code Part Number [Description

12-1 LX107100-13AB-00 07-031-1201 _ |Drive Axle

12-8 107195-M200-00001 07-031-1208  |Bearing
12-10 LX24741-38200 07-031-1210 _ |Holder, Bearing
12-11 LX09125-16110 07-031-1211  |Screw
12-12 107200-13AB-00 07-031-1212 _ |Driven Axle
12-24 LX09264-17001 07-031-1224  |Bearing,RH(¢917x36x12), Driven Axle
12-25 LX09262-22013 07-031-1225  |Bearing,LH(¢22x56x16), Driven Axle
12-26 LX09160-35007 07-031-1226  |Washer
12-27 LX09282-30004 07-031-1227 | Qil Seal(1)
12-28 LX09282-30041 07-031-1228 | Qil Seal(2)
12-29 LX24751-38201 07-031-1229 _ |Civclip Oil Seal
12-30 LX01500-06123 07-031-1230  |Bolt M6x12
12-31 LX24752-32400 07-031-1231 _ |Holder, Bearing
12-32 LX02122-06123 07-031-1232  |Screw M6x12
12-33 LX08331-31179 07-031-1233 _|Circlip
12-34 LX09181-17139 07-031-1234  |Washer 17x24x1
12-35 LX27511-32401 07-031-1235  |Sprocket NT 15
12-36 LX27531-38300 07-031-1236  |Spacer
12-37 LX09280-21008 07-031-1237 _ |O-Ring 21x2.5
12-38 LX09140-18008 07-031-1238  |Nut
12-39 LX09167-22012 07-031-1239  |Washer
12-40 107317-13AB-00001 07-031-1240  |Chain wheel




Fig. 13

Shift Linkage

Ref Code Part Number [Description
131 LX25211-32400 07-031-1301  |Shift Fork 1
13-2 LX108132-13AB-00 07-031-1302 | Shift Fork 2
13-3 LX108133-13AB-00 07-031-1303  |Shift Fork 3
13-4 LX25411-14331 07-031-1304 |Shaft, Shift Fork
13-5 LX25310-38200 07-031-1305  |Shift Cam
13-6 LX108121-13AB-00 07-031-1306  |Driven Gear, Shift Cam
13-7 LX25323-34201 07-031-1307  |Pawl 1
13-8 LX25314-34201 07-031-1308  |Pawl 2
13-9 LX09261-05003 07-031-1309  |Pin
13-10 LX09440-04003 07-031-1310  |Spring
13-11 LX25331-38201 07-031-1311  |Lifter panel
13-12 LX02122-06123 07-031-1312  |Screw
13-13 LX25341-38200 07-031-1313  |Guide, Shift Cam
13-14 LX02122-06123 07-031-1314  |Screw
13-15 LX25230-34000 07-031-1315  |Stopper
13-16 LX09443-08026 07-031-1316  |Spring
13-17 07-031-1317  [A
13-18 LX09247-14011 07-031-1318  |Plug,Pin
13-19 LX09168-14002 07-031-1319  |Washer
13-20 108184-M200-00001 07-031-1320 |B
13-21 LX25381-45400 07-031-1321  |Plate,stopper
13-22 LX04221-04069 07-031-1322 _ |Pin
13-23 LX25510-38200 07-031-1323  |Shaft,gear shifting
13-25 108215-M200-00001 07-031-1325  |Spring
13-26 LX25671-01011 07-031-1326  |Screw
13-27 LX09285-12002 07-031-1327 | Qil Seal
13-28 LX25600-05371 07-031-1328 |Lever, Gear Shfting
13-30 LX01500-06203 07-031-1330  |Bolt
13-31 LX37720-33200 07-031-1331  |Gear Switch Assy
13-32 LX09280-26003 07-031-1332  |O-Ring
13-33 LX02112-75203 07-031-1333  |Screw
13-34 LX09209-05011 07-031-1334  |Contact
13-35 LX09440-04010 07-031-1335  |Spring




Fig. 14

Ref Code Part Number [Description
14-1 LX31100-38300 07-031-1401  |Starter Motor
14-16 LX01550-06257 07-031-1416  |Bolt




Fig. 15

Magneto

Ref Code Part Number [Description
A LX32100-38304 07-031-150A  |Magneto Assy

15-1-1 LX32101-38302 07-031-1501A |Stator Assy
15-1-2 LX32102-38303 07-031-1501B  |Rotor

15-3 LX02112-06253 07-031-1503  |Screw

15-4 LX31792-49200 07-031-1504  |Nut

15-5 LX08341-31039 07-031-1505  |Woodruff Key

15-6 LX07130-05123 07-031-1506  |Screw(M5x12)




Fig. 16

Frame, Rear Suspension

Ref Code Part Number [Description
16-1  [501100-0150010 07-031-1601  |Frame
16-2  [508000-0100010 07-031-1602  |Swing Arm
16-3  [519100-0070010 07-031-1603  |Front Bumper
16-4  [5010010-0030010 07-031-1604  |Engine Suspension
16-5 [506100-0120010 07-031-1605  |Rear Shock Absorber
16-6  [508053-0020010 07-031-1606  |Swing Arm Nut
16-7  [508054-0020010 07-031-1607  |Swing Arm Bolt
16-8 [706000-0010010 07-031-1608 |Rear Armrest
16-9  [343000-0020010 07-031-1609  |Cooling Fan
16-10 |315000-0080010 07-031-1610 _ |Rear Light

16-10-1 07-031-1610A  |Bulb
16-11 07-031-1611  |Bolt GB5787.M8*16
16-12 07-031-1612  |Bolt GB5787.M6*12
16-13 07-031-1613  |Bolt GB5787.M6*20
16-14 07-031-1614  |Bolt GB5787.M6*65
16-15 07-031-1615  |Bolt GB6187.8
16-16 |801083-0030010 07-031-1616  |Fuel Tank Cushion (front)
16-17 |801083-0030020 07-031-1617 _ |Fuel Tank Cushion (rear)
16-18 07-031-1618  |Bolt GB5787.M8*20
16-19 07-031-1619  |Bolt GB5787.M10*16
16-20 |314072-0020010 07-031-1620  |Shock Washer
16-21 |315008-0020010 07-031-1621  |Rear Light Washer
16-22 07-031-1622  |Bolt GB5787.M8*60
16-23 07-031-1623  [Chain Tensioner
16-24 |912246-0020010 07-031-1624  |Chain Tensioner Bushing
16-25 07-031-1625 |Chain Tensioner Sping
16-26 07-031-1626  |Bolt GB5782.M12*55
16-27 07-031-1627  |Bolt GB6187.M12
16-28 |806089-0040010 07-031-1628  |Front Cover Frame (left)
16-29 |806090-0030010 07-031-1629  |Front Cover Frame (right)




Fig. 17

Steering Stem

Ref Code Part Number [Description
17-1 611014-0020010 07-031-1701  |Steering Vertical Pole Dust Washer
17-2 07-031-1702  |Spring Shim GB93®d12
17-3 611000-0100010 07-031-1703  |Steering Vertical Pole
17-4 611018-0030010 07-031-1704  [Steering Vertical Pole Clip
17-5 07-031-1705  |Bolt GB5782.M8*75
17-6 611021-0030010 07-031-1706 _ |Steering Clip Bushing
17-7 611020-0020010 07-031-1707  |Locking Shim
17-8 611181-0010010 07-031-1708 |Steering Vertical Pole Board
17-9 07-031-1709  [Shim GB96.912
17-10 07-031-1710  [Nut GB6187.M12
17-11 611019-0030010 07-031-1711  [Steering Vertical Pole Ring




Fig. 18

Front Suspension, Brake and Wheel

Ref Code Part Number [Description
18-1 4020010-0040010 07-031-1801 _ |Front Tire
18-2 401072-0010010 07-031-1802  |Connecting Plate of Front wheel
18-3 525500-0050010 07-031-1803 _ |Right Slewing Journal
18-4 525302-0050010 07-031-1804  [Under of Front Right Wheel Fork
18-5 525205-0050010 07-031-1805 _ |Under of Front left Wheel Fork
18-6 525301-0020010 07-031-1806  [Up of Front Right Wheel Fork
18-7 525204-0040010 07-031-1807 _ [Up of Front left Wheel Fork
18-8 505100-0100010 07-031-1808  [Front Shock Absorber
18-9 525400-0050010 07-031-1809  |Left Slewing Journal
18-10 409A00-0060010 07-031-1810 _ [Front dis brake

18-10-1 07-031-1810A |Brake Handle

18-10-2 07-031-1810B__|disc brake pad
18-13 611500-0050010 07-031-1813  |Steering Tension Rod Assy
18-14 07-031-1814  |Dis Brake Plate Cover
18-15 818307-0030020 07-031-1815 _ |Right Block Line
18-16 07-031-1816 _ |Bolt GB5789.M6*12
18-17 525471-2126010 07-031-1817 _ [Bushing
18-18 07-031-1818  |Bolt GB5789.M8*16
18-19 07-031-1819  |Internal Hexagonal Step Bolt M8*20
18-20 07-031-1820  [Bolt GB5787.M10*40
18-21 07-031-1821  |Bolt GB6187.M10
18-22 818307-0030010 07-031-1822  |Left Block Line
18-23 525471-1521010 07-031-1823 _ [Bushing
18-24 401107-0040010 07-031-1824  |Front wheel Dust Cover
18-25 912227-1950018 07-031-1825 _ |Front wheel Dust Cover shim
18-26 409001-0050010 07-031-1826 _ |Front Dis Brake Plate
18-27 07-031-1827 _ |Spring Shim GB93®10
18-28 07-031-1828  [Nut GB6187.M10*1
18-29 401100-0040010 07-031-1829  |Front wheel Ring
18-30 07-031-1830  [Nut




Fig. 19

Rear Wheel and Brake

Ref Code Part Number [Description
19-1 203100-0060010 07-031-1901  |Chain
19-2 07-031-1902  [Chain Ring
19-3 101001-0040010 07-031-1903  |Rear Wheel Tire
19-4 07-031-1904  [Internal Hexagonal Bolt 10*90
19-5 403107-0020010 07-031-1905 |Rear Wheel Dust Cover shim
19-6 07-031-1906  [Notch Nut M16*1.25
19-7 403107-0020010 07-031-1907  |Rear Wheel Dust Cover
19-8 07-031-1908  [Cotter Pin ®3X30
19-9 411A00-0080010 07-031-1909  |Rear Dis Brake Assy
19-9-1 07-031-1909A [disc brake pad
19-10 07-031-1910  [rear hub
19-11 07-031-1911  [nut




Fig. 20 Flootrest and Shift Arm

)

] m_r,g.l—?o

N “
®— 7
F 19— e js™—6
\.“ \_Hm—l -L—IU

Ref Code Part Number [Description

20-1 07-031-2001  [Bushing, Brake Return Spring
20-2 07-031-2002 [Brake Retrun Spring
20-3 201100-0070010 07-031-2003  [Shift Lever

20-4 511000-0060010 07-031-2004  [Left Footrest Assy
20-5 512000-0060010 07-031-2005  [Right Footrest Assy
20-6 408201-0090010 07-031-2006  |Rear Brake Lever
20-7 408101-0070010 07-031-2007  |Rear Brake Linkage
20-8 07-031-2008  |Bolt

20-9 07-031-2009  |Bolt
20-10 07-031-2010  [Bolt
20-11 07-031-2011  [Bolt
20-12 07-031-2012  [Bolt




Fig, 21

Rear Axle

Ref Code Part Number [Description

21-1 403071-0060010 07-031-2101  |Rear Wheel Connecting Plate
21-2 204204-0070010 07-031-2102  [Rear Bridge Axis

21-3 411001-0060010 07-031-2103 _ [Rear Dis Brake Plate

214 204216-0020010 07-031-2104  [Washer

21-5 07-031-2105 _ [Fork of Trail Ball

21-7 07-031-2107 _ |Qil Seal

21-8 07-031-2108 _ [Bearing3307

21-9 206101-0070010 07-031-2109  |Rear Bridge Rind
21-12 204225-0020010 07-031-2112  [Rear Wheel Axis Nut
21-14 405101-0070010 07-031-2114 _ [Seat of Chain Plate
21-15 405201-0070010 07-031-2115 __ |Chain Plate
21-17 411074-0060010 07-031-2117 _ |Seat of Dis Brake Plate
21-18 508050-0030010 07-031-2118  [Nut of Stop Back Cover
21-19 411072-0050010 07-031-2119  |Upper Seat of Dis Brake
21-20 411072-0050020 07-031-2120  [Down Seat of Dis Brake
21-21 405271-0010010 07-031-2121  |Protect Rack of Chain Wheel
21-22 411075-0020010 07-031-2122 _ |Protect Rack of Dis Brake
21-23 GB/T895.2 32 07-031-2123  |Lock Circle
21-24 07-031-2124  [Nut GB6187.M10
21-25 07-031-2125 _|Internal Hexagonal Bolt M8*20
21-26 07-031-2126 _ |Bolt GB5787.M8X60
21-27 07-031-2127  [Bolt




Fig. 22

Carburetor and Air Filter

Ref Code Part Number [Description
22-1 115000-0130010 07-031-2201  |Air Filter Assy
22-1-1 07-031-2201A  [Air Filter Body
22-1-2 07-031-2201B  [Filter Element
22-1-3 07-031-2201C _|Air Filter Cover
22-1-4 07-031-2201D |Air Filter Exhaust Pipe
22-1-5 07-031-2201E [Clamp
22-2 113100-0140010 07-031-2202  |Carburetor
22-3 07-031-2203  |Internal Hexagonal Bolt M6*16
22-4 115005-0060010 07-031-2204  |Intake Pipe




Fig. 23 Exhaust Ref Code Part Number  |Description
23-1 07-031-2301 _ |Exhaust Assy
1 23-1-1 118200-0010010 07-031-2301A _|Header Pipe
23-1-2 117300-0070010 07-031-2301B __ |Muffler Assy
23-1-3 117500-0040010 07-031-2301C _|Clamp




Fig. 24

Fuel Tank

Ref Code Part Number [Description

24-1 801500-0110010 07-031-2401 _ |Fuel Tank Assy
24-2 804000-0100010 07-031-2402  |Cap, Fuel Tank
24-3 07-031-2403 _ |Bushing

24-4 07-031-2404  |Bolt GB5787.M6X30
24-5 803000-0100010 07-031-2405 _ |Fuel Petcock

24-6 07-031-2406  |Fuel Line




Fig. 25

Handle Bar

Ref Code Part Number [Description

25-1 603000-0080010 07-031-2501 _ |Clutch Lever

25-2 324200-0100010 07-031-2502 | Switch Assy

25-3 812491-0020010 07-031-2503 _ |Rack of Desk Cover
25-4 602100-0070010 07-031-2504 | Grip

25-5 6010010-0080010 07-031-2505  |Handle Bar

25-6 611001-0060010 07-031-2506  |Handle Bar Clamp
25-7 324330-0070010 07-031-2507 _ |Throttle Lever Assy
25-8 07-031-2508  [Bolt




Fig. 26 Electrical & Cables

10

e

1

Ref Code Part Number [Description

26-1 305000-0130010 07-031-2601 | Coil

26-2 306000-0110010 07-031-2602  |PEI Ignition unit
26-3 302000-0090010 07-031-2603 _ |Voltage Regulator
26-4 301000-0020010 07-031-2604  |Starter Relay
26-5 307000-0270010 07-031-2605 _ |Main Cable

26-6 606000-0050010 07-031-2606 _ |Clutch Cable
26-7 07-031-2607 _ |Clutch Switch Cable
26-8 607000-0140010 07-031-2608  |Throttle Lever
26-9 608000-0060010 07-031-2609 _ |Choke Lever
26-10 07-031-2610 _ |Brake Switch
26-11 07-031-2611  |Battery




Fig. 27

Seat

Ref

Code

Part Number

Description

27-1

07-031-2701

Seat




Fig. 28

Body

Ref Code Part Number [Description
28-1 806100-0090010 07-031-2801 _ |Front Cover
28-2 801303-0030010 07-031-2802  [Right Oil Tank Cover
28-3 807055-0020010 07-031-2803  |Right Protecting Plate of Rear Cover
28-4 807000-0090010 07-031-2804  |Rear Cover
28-5 801303-0030010 07-031-2805 _ |Qil Tank Plate
28-6 801302-0030010 07-031-2806  [Left Oil Tank Cover
28-7 807054-0020010 07-031-2807 |Left Protecting Plate of Rear Cover
28-8 812490-0030010 07-031-2808  |Desk Cover
28-9 324100-0020010 07-031-2809 |Ignition Switch
28-10 307082-0020010 07-031-2810  [Neutral Indicator Lens
28-11 307085-0020010 07-031-2811 _ |Reverse Indicator Lens
28-12 307088-0020010 07-031-2812  |High Beam Indicator Lens
28-13 07-031-2813 _ |Fender Bolt M6*16
28-14 07-031-2814  |Expansion Screw
28-15 07-031-2815 _ |Fender Bolt M6*12
28-16 07-031-2816  [Nut GB6177.M6
28-17 07-031-2817 _ |Fender Bolt M8*20
28-18 807083-0010010 07-031-2818  [Shock Washer
28-19 07-031-2819  |Headlight




